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SPORTON LAB.

F@ FCC Test Report

Report No

.. FR830601A

1. General Description of EqQuipment under Test

11

1.2

1.3

Applicant

Honeywell International Inc.
700 Vision Drive, PO Box 208 Skeneateles Falls, NY 13513

Manufacturer

1. Universal Scientific Industial Co., Ltd.

141, Lane 351, Taiping Road, Sec.1, Tsao Tuen, Nan-Tou, Taiwan
2. Universal Scientific Industial (Shanghai) Co., Ltd.

No. 1558, Zhangdong Road Pudong, Shanghai China. P.O. 201203

Basic Description of Equipment under Test

Equipment Dolphin 9900 Mobile computer
Trade Name Honey well
Model Name Dolphin 9900
FCCID HD59900LUP
Brand Name DVE
Model Name DSA-0421S-09 1
AC Adapter Power Ratin I/P:100-240Vac, 50-60Hz, 1.2A;
g O/P: 9.5Vdc, 4A,
AC Power Cord Type |1.85 meter shielded cable without ferrite core
Brand Name DVE
Model Name DSA-01510-09 5
Cradle
Power Ratin I/P:100-240Vac, 47-63Hz, 0.4A;
g O/P: 9.5Vdc, 1.8A
Brand Name Honey well
Model Name 20000591-01
Battery -
Power Rating 7.4Vdc, 2400mAh
Type Li-ion
Brand Name Honey well
Holster >
Model Name Dolphin 9900
Brand Name AATC
Earphone Model Name AEP-HA36D-01

Signal Line Type

1.1 meter shielded cable without ferrite core

Remark: Above EUT's information was declared by manufacturer. Please refer to the specifications of
manufacturer or User's Manual for more detailed features description.
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1.4 Feature of Equipment under Test

Product Feature & Specification

DUT Type : Dolphin 9900 Mobile computer
Trade Name : Honey well
Model Name : Dolphin 9900
FCCID: HD59900LUP

GSM850 : 824 MHz ~ 849 MHz
Tx Frequency : PCS1900 : 1850 MHz ~1910 MHz

WLAN / Bluetooth : 2400 MHz ~ 2483.5 MHz

GSM850 : 869 MHz ~ 894 MHz
Rx Frequency : PCS1900 : 1930 MHz ~ 1990 MHz
WLAN / Bluetooth : 2400 MHz ~ 2483.5 MHz

Number of Channels : Bluetooth : 79

WLAN : 11
Carrier Frequency of Each Bluetooth : 2402+n*1 MHz; n=0~78
Channel : WLAN : 2412+(n-1)*5 MHz; n=1~11
GSM : 200 KHz
Channel Spacing : Bluetooth : 1 MHz
WLAN : 5 MHz
GSM850 : 32.66 dBm (GSM) / 26.25 dBm (EDGES)
) PCS1900 : 29.28 dBm (GSM)  / 24.91 dBm (EDGES)
Maximum Output Power to
Antenna - Bluetooth : 1.81 dBm (1Mbps)
Bluetooth EDR : 3.53 dBm (2Mbps) / 3.85 dBm (3Mbps)
WLAN : 16.06 dBm (802.11b) / 13.69 dBm (802.11g)
Type of Antenna Connector N/A
GSM: PIFA Antenna
Antenna Type : Bluetooth: Chip Antenna

WLAN: PIFA Antenna

850MHz : Peak: -2.15dBi, Average: -6.33dBi
900MHz : Peak: -1.14dBi, Average: -5.01dBi
1800MHz : Peak: 3.22dBi, Average: -1.58dBi
1900MHz : Peak 3.76dBi, Average: -2.18dBi
Bluetooth : Peak: -2.35dBi, Average: -6.62dBi
802.11b/g : Peak: 3.18dBi, Average: -2.41dBi

Antenna Gain :

HW Version : B2.12

SW Version : Revision 04.001 (SV19)

GPRS / EGPRS Multislot class : 12

GSM / GPRS : GMSK

EDGE : 8PSK

WCDMA / HSDPA : QPSK

Type of Modulation : Bluetooth (1Mbps) : GFSK

Bluetooth EDR (2Mbps) : 7 /4-DQPSK
Bluetooth EDR (3Mbps) : 8-DPSK
WLAN : DSSS / OFDM

Function Type: Transmitter ‘ Transceiver \%
DUT Stage : Identical Prototype

SPORTON International Inc. Page Number 1 20f 69
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2. Test Configuration of Equipment under Test
2.1 Test Manner

a. The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration
operated in a manner tended to maximize its emission characteristics in a typical application.
b. Power Table as below:

802.11b
Data Rate
Frequency
Channel (dBm)
(MHz)
1 Mbps 2 Mbps 5.5 Mbps 11 Mbps
CH 01 2412 MHz 15.80 15.62 16.06 16.06
CH 06 2437 MHz 14.72 15.04 14.59 15.18
CH11 2462 MHz 14.24 14.23 14.64 14.79
802.119g
Data Rate
Frequency (dBm)
Channel
(MHz) 6 9 12 18 24 36 48 54
Mbps | Mbps | Mbps | Mbps | Mbps | Mbps [ Mbps | Mbps
CHO01 2412 MHz | 11.95 | 13.69 | 13.21 | 12.58 | 13.42 | 12.88 | 13.08 | 13.31
CH 06 2437 MHz | 10.80 | 12.20 | 11.56 | 11.64 | 11.93 | 11.70 | 12.22 | 11.74
CH11 2462 MHz | 12.11 | 12.24 | 12.20 | 12.18 | 11.88 | 13.02 | 12.26 | 12.22

c. The 802.11b/g data rate were set in 11Mbps and 9Mbps, due to the highest RF output power.
d. The EUT is programmed to transmit signal continuously for all testings.
e. Frequency range investigated: conduction 150 kHz to 30 MHz, radiation 30 MHz to 25000MHz.

2.2 Test Mode

Application
Radiated [802.11b 802.11g
Emission / [Mode 1: CHO1_2412 MHz Mode 4: CHO1_2412 MHz
RF Mode 2: CH06_2437 MHz Mode 5: CHO6_2437 MHz
Conducted (Mode 3: CH11_2462 MHz Mode 6: CH11_2462 MHz
Mode 1: GSM850 Idle Mode + WLAN Link + H Pattern + Scanner + MPEG4 + Adapter + BT Link + Cradle
Cor.1du.cted Mode 2: PCS1900 Idle Mode + WLAN Link + H Pattern + Scanner + MPEG4 + Adapter + BT Link + Cradle
Emission Mode 3: EDGE Idle Mode + WLAN Link + H Pattern + Scanner + MPEG4 + Adapter + BT Link + Cradle
SPORTON International Inc. Page Number : 30f69
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2.3 Ancillary Equipment List

Item | Equipment Trade Name | Model Name | FCC ID Data Cable / Power Cord
1. Base Station R&S CMU200 N/A N/A
2. Bluetooth Earphone | Engotech ET-BH111 PQY471087 | N/A

2.4 Connection Diagram of Test System

<Radiated Emission>

EUT
N
.

120% 7 B0Hz
<Conducted Emission>
120% ¢ B0Hz
1 Ll‘j
6 Iy
BT Earphone ELT Adapter
Dipale
Artenna
* [
Basze Station
[
WLARN AP
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3. RF Utility

The programmed RF Utility is installed in EUT to provide channel selection, power level, data rate and the
application type. RF Utility can send transmitting signal for all testings.
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4. General Information of Test

Test Site Location . No. 52, Hwa Ya 1% Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
Test Site No . COO01-HY, 03CHO6-HY
4.1 Test Voltage
AC 120V / 60Hz
4.2 Standard for Methods of Measurement
ANSI C63.4-2003
4.3 Test Compliance

47 CFR Part 15 Subpart C

4.4 Frequency Range

a. Conduction: from 150 kHz to 30 MHz
b. Radiation: from 30 MHz to 25000 MHz

4 5Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.

SPORTON International Inc. Page Number : 6 of 69
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5. Test Data and Test Result
5.1 List of Measurements and Examinations

The Emission Mode: Wireless LAN

FCC Rule Description of Test Result
15.207 Conducted Emission Pass
15.247(a)(2) 6dB Bandwidth Pass
15.247(b)(1) Maximum Peak Output Power Pass
15.209(a)
Radiated Emission Pass
15.247(d)
15.247(d) 100 KHz Bandwidth of Frequency Band Edges Pass
15.247(e) Power Spectral Density Pass
15.203
Antenna Requirement Pass
15.247(b)(4)

SPORTON International Inc. Page Number 1 7 0of 69
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5.2 6dB Bandwidth Measurement

5.2.1 Measuring Instruments

As described in chapter 6 of this test report.

5.2.2  Test Procedure
1. The transmitter output was connected to the spectrum analyzer directly.
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.
3. The 6 dB bandwidth is defined as the frequency range where the power is higher than the peak

power minus 6dB.

5.2.3 Test Setup Layout

Lo
EUT
Spectrum Analyzer
SPORTON International Inc. Page Number : 8 of 69
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5.2.4 Test Result

Application Type : WLAN 802.11b/g
Temperature : 24~25C

Relative Humidity : 55~56%

Test Enginner : __Ken

802.11b
Channel | Frequency | 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 9.52 > 0.5MHz Mode 1
06 2437 9.56 > 0.5MHz Mode 2
11 2462 9.56 > 0.5MHz Mode 3
802.11g
Channel | Frequency | 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 16.60 > 0.5MHz Mode 4
06 2437 16.60 > 0.5MHz Mode 5
11 2462 16.60 > 0.5MHz Mode 6
SPORTON International Inc. Page Number 1 9 of 69
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5.2.5 6dB Bandwidth

Mode 1
® *RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz 0.15 dB
Ref 20 dBm “Att 20 dB “SWT 500 ms 9.520000000 MHz
20 Offset 19(3 dB Marker| 1 [T1 ]
-0/ 07 dBm
10 2| 407000000 GH=z
D1 5.41f dBm
S A 2
" o b Lol AW A e

e v u'\/\,\u\J LVL
M i

oA Al
L/ |

50

-—60

-80

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 3.MAR.2008 22:55:48
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Mode 2
® *RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz 0.75 dB
Ref 20 dBm *Att 20 dB *SWT 500 ms 9.560000000 MHz
20 Offset 19(3 dB Marker| 1 [T1 ]
-1{17 dBm
l10 2| 431960000 _GHZ
D1 4.73 dBm
2
Lo R AT {\/ju\’\\l\lu,/\/\ﬂf\/\ M A
D2 1.2 B Y DL LAV um_A\/L\\J\‘J LVL
o A;\/\'N ny
__30/\/ \l\'\
\'\ 3DB
° \
+-50
+-60
+-70
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
Date: 3.MAR.2008 22:58:14
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Mode 3
® *RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz 0.82 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 9.560000000 MHz
20 Offset 19(3 dB Marker| 1 [T1 ]
-0l 98 dBm
L10 2| 456060000 GH=z
D1 4.92| dBm
2
Lo = a i\ Jlr/\/\ld\/\/\/‘"w\nj\

1L
DZ —:}W AV B A v "‘M LVL

L/ )

+-10

—50

--60

-80

Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 3.MAR.2008 22:59:29
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Mode 4
® *RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz 0.92 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 16.600000000 MHz
20 Offset 19(3 dB Marker| 1 [T1 ]
-10|04 dBm
L10 2| 403680000 GH=z
MAXH Lo L

D1 -4.009, dBm

-40

—50

--60

-80

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 3.MAR.2008 22:51:15
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Mode 5
® *RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz 0.85 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 16.600000000 MHz
20 Offset 19(3 dB Marker| 1 [T1 ]
-11|83 dBm
L10 2| 428680000 GH=z
MAXH Lo L

y D2 -[11.99 dBml i

-40

—50

--60

-80

Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 3.MAR.2008 22:49:27
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Mode 6
® *RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz 0.93 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 16.600000000 MHz
20 Offset 19(3 dB Marker| 1 [T1 ]
-11|39 dBm
L10 2| 453680000 GH=z
MAXH Lo L

D1 -5.43 dBm

=10

D2 -[I1.43 dBmEt bﬂ

. “i
K AN

-40

—50

--60

-80

Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 3.MAR.2008 22:46:37
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5.3 Power Spectral Density Measurement

5.3.1 Measuring Instruments

As described in chapter 6 of this test report.

5.3.2 Test Procedure
1. The transmitter output was connected to spectrum analyzer directly.
2. The spectrum analyzer’s resolution bandwidth was set at 3kHz RBW and 30kHz VBW as that of
the fundamental frequency. Set the sweep time=span/3kHz.
The power spectral density was measured and recorded.
4. The sweep time is allowed to be longer than span/3kHz for a full response of the mixer in the

spectrum analyzer.

5.3.3 Test Setup Layout

Lo
EUT
Spectrum Analyzer
SPORTON International Inc. Page Number 1 16 of 69
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5.3.4 Test Result

Application Type : 802.11b/g
Temperature : 24~25C
Relative Humidity : 55~56%
Test Enginner : __Ken

802.11b
Channel | Frequency | Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -9.25 8 Mode 1
06 2437 -9.19 8 Mode 2
11 2462 -8.85 8 Mode 3
802.11g
Channel | Frequency | Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -17.88 8 Mode 4
06 2437 -17.52 8 Mode 5
11 2462 -17.67 8 Mode 6
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5.3.5 Power Spectral Density

Mode 1
® “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -9.25 dBm
Ref 20 dBm “Att 20 dB “*SWT 500 s 2.411322000 GHz
20 Offset 19(3 dB
L10
SGL
1 PKIg
[CLRWR]
0 LVL
dﬂhul IAU AHM M‘NAJ A M LI
i "\IU( YU JV Il
I u ¥
3DB
+-40
+-50
t-60
=70
-80
Center 2.412 GHz 150 kHz/ Span 1.5 MHz
Date: 3.MAR.2008 20:35:24
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Mode 2
® “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -9.19 dBm
Ref 20 dBm “Att 20 dB *SWT 500 s 2.436319000 GHz

20 Offset 19./3 dB

L10
SGL
1 PKiS
CLRWR]
o LVL

ol Ll
YO

m
I

L-40

——50

——60

——70

-80

Center 2.437 GHz 150 kHz/ Span 1.5 MHz
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Mode 3
® “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -8.85 dBm
Ref 20 dBm “Att 20 dB *SWT 500 s 2.461319000 GHz
20 Offket 19]3 dB
10 [ A |
SGL
1 PKie
CLRWR
0 LVL
1

ﬂnhllA Jh ’/\Ml U AM

L I NI
1 -30 i |
3DB

+-40

+-50

t-60

=70

-80

Center 2.462 GHz 150 kHz/ Span 1.5 MHz
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Mode 4

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -17.88 dBm

Ref 20 dBm “Att 20 dB *SWT 500 s 2.411991000 GHz

20 Offset 19./3 dB

L10
SGL
1 PKiS
CLRWR]
o LVL
-10
1

| _30 Ip
3DB

L-40

——50

——60

——70

-80

Center 2.412 GHz 150 kHz/ Span 1.5 MHz
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Mode 5

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -17.52 dBm

Ref 20 dBm “Att 20 dB *SWT 500 s 2.436991000 GHz

20 Offset 19./3 dB

L10

SGL

+0

LVL

+-10

——20

—30

L-40

——50

——60

——70

-80

Center 2.437 GHz 150 kHz/ Span 1.5 MHz
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Mode 6

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -17.67 dBm

Ref 20 dBm “Att 20 dB *SWT 500 s 2.461991000 GHz

20 Offset 19./3 dB

L10
SGL
1 PKiS
CLRWR]
o LVL
-10

——20

-30 .
N Mww 30B
+-40

——50

——60

——70

-80

Center 2.462 GHz 150 kHz/ Span 1.5 MHz
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5.4 Band Edges Measurement

5.4.1 Measuring Instruments

As described in chapter 6 of this test report.

5.4.2 Test Procedure
1. The transmitter output was connected to the spectrum analyzer via a low lose cable.
2. Set both RBW and VBW of spectrum analyzer to 100 KHz with suitable frequency span including
100 KHz bandwidth from band edge.

3. The band edges was measured and recorded.

5.4.3 Test Result
Application Type : WLAN 802.1b/g
Temperature : 24~25C
Relative Humidity : 55~56%
Test Enginner : __Ken

Test Result in WLAN lower band (802.11b/g) X PASS

Test Result in WLAN higher band (802.11b/g) : PASS
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5.4.4 Note on Band Edge Emission
>WLAN 802.11b
CHO1 (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2387.71 45.27 -8.73 54.00 45.17 31.86 3.92 35.68 100 68 Average
2387.71 56.43 -17.57 74.00 56.33 31.86 3.92 35.67 100 0 Peak
CHO1 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2390.00 40.47 -13.53 54.00 40.37 31.86 3.92 35.68 100 334 Average
2390.00 48.63 -25.37 74.00 48.53 31.86 3.92 35.68 100 0 Peak
CH11 (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.50 44.73 -9.27 54.00 44.40 31.98 4.05 35.70 100 62 Average
2483.50 54.49 -19.51 74.00 54.16 31.98 4.05 35.70 100 0 Peak
CH11 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.50 41.26 -12.74 54.00 40.93 31.98 4.05 35.70 100 335 Average
2483.50 50.48 -23.52 74.00 50.15 31.98 4.05 35.70 100 0 Peak
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>WLAN 802.11g
CHO1 (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2390.00 44.93 -9.07 54.00 44.83 31.86 3.92 35.68 100 65 Average
2390.00 58.10 -15.90 74.00 58.00 31.86 3.92 35.68 100 0 Peak
CHO1 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2390.00 41.35 -12.65 54.00 41.25 31.86 3.92 35.68 100 336 Average
2390.00 52.46 -21.54 74.00 52.36 31.86 3.92 35.68 100 0 Peak
CH11 (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.50 44.94 -9.06 54.00 44.61 31.98 4.05 35.70 100 62 Average
2483.50 57.88 -16.12 74.00 57.55 31.98 4.05 35.70 100 0 Peak
CH11 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.50 41.51 -12.49 54.00 41.18 31.98 4.05 35.70 100 334 Average
2483.50 52.33 -21.67 74.00 52.00 31.98 4.05 35.70 100 0 Peak
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5.4.5 20dB Band Edge
WLAN 802.11b
CHO1
® “RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -42_.94 dBm
Ref 20 dBm “Att 20 dB *SWT 500 ms 2.398600000 GHz
20 Offset 19/3 dB
L10
1 PK| D1 4.66 dBm
iAXHI S .,/\"\M-u
M\ LVL
-10
D2 -[15.34 dpm ’ l\
| _20 l
| —-30 /
/ 3DB
| _40 11 a
MIN
WWMWWWW
+-60
--70
F1
-80
Center 2.37 GHz 10 MHz/ Span 100 MHz
Date: 3.MAR.2008 20:22:08
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CH11
® “RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -45.91 dBm
Ref 20 dBm “Att 20 dB *SWT 500 ms 2.493200000 GHz

20 Offset 193 dB

L10 =

D1 4.89 dBm

1 PK
iAH N ,'me

\ﬂt‘ LVL
10

%ﬁ -15.11 dpm
L-20 \
L-30
\ 3DB
L-40

—60

=70

-80

Center 2.504 GHz 10 MHz/ Span 100 MHz

Date: 3.MAR.2008 23:12:55
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WLAN 802.11g

CHO1
® *RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -37.14 dBm
Ref 20 dBm “Att 20 dB “SWT 500 ms 2.400000000 GHz
20 Offbet 19[3 dB
L10
MAXH Lo L

D1 -5.55 dBm

10 el

]

D2 -25.55 dBm / \

——30

L-40

+-60
+-70
F1
-80
Center 2.372 GHz 10 MHz/ Span 100 MHz
Date: 3.MAR.2008 23:15:38
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CH11

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -45.88 dBm

Ref 20 dBm “Att 20 dB “SWT 500 ms 2.518200000 GHz

20 Offset 193 dB

L10 =

LVL
D .99 dBm

D2 \24.99 dB

L-40

—60

=70

F1
-80

Center 2.502 GHz 10 MHz/ Span 100 MHz

Date: 3.MAR.2008 23:14:36
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5.5 Peak Output Power Measurement

5.5.1 Measuring Instruments

As described in chapter 6 of this test report.

5.5.2 Test Procedure
1. The antenna port( RF output) of the EUT was connected to the input( RF input ) of a power meter
for WLAN measurement. The power is equal to the reading level on power meter plus cable loss
at the EUT antenna terminal.
2. The antenna port (RF output) of the EUT was connected to the input (RF input) of a spectrum
analyzer for BT measurement. RBW and VBW are set to 3 MHz. The cable loss has been offset

before testing.

5.5.3 Test Setup Layout

|——O
EUT Power Meter
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5.5.4 Test Result

Application Type : WLAN 802.11b/g
Temperature : 24~25C

Relative Humidity : 55~56%

Test Enginner : __Ken

WLAN 802.11b

Channel | Frequency [ Measured Output Power Limits
(MHz) (dBm) (Watt /dBm )
01 2412 16.06 1W /30 dBm
06 2437 15.18 1W /30 dBm
11 2462 14.79 1W /30 dBm
WLAN 802.11¢g
Channel [ Frequency [ Measured Output Power Limits
(MHz) (dBm) (Watt /dBm)
01 2412 13.69 1W /30 dBm
06 2437 12.20 1W /30 dBm
11 2462 12.24 1W /30 dBm
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5.6 Conducted Emission

5.6.1 Measuring Instruments
As describ ed in chapter 6 of this test Report.

The receiver setting :

Detector : Quasi — Peak and Average
Bandwidth : 9 KHz

150 KHz ~ 30 MHz

5.6.2 Test Procedures
a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least

80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power port of a line impedance stabilization network (LISN).

c. All the support units are connected to the other LISN.

d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

f.  Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

h. Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum

Hold Mode.
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5.6.3 Test Data

= Temperature : 24~25C

* Relative Humidity : 55~56%
* Test Enginner :
* Test Mode : Mode 1

James

B The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuV)
B0

Date: 2008-03-13 Time: 02:10:04

\
\

CHSAFCCICISPR-B

CHSWCCICISPR -B AV

0.150.2 05 1 2 5 10 20 30
Frequency (MHz)
Site CCO01-HY
Condition | CNEAWCCIACIRPR-B 20014004 200604 LINE
EUT CPDA
Power - 120%/60H:
bModel - FRA30601
Memo :GEMBS0 Idle+ WLAN Link +H PatterntScanmner
Memo +MPEGY + Adaptor + BT Link + Cradle
Over Limit Read Probe Cable
Freq Lewel Limit Line Level Factor Loss Remark
MH= dBuv dE dBuv dBuv df dF
1 0.154 359.75 -24.52 64.350 39.60 0.10 0.08 QF
z 0.184 Z5.65 -25.65 G4.30 25.47 0.1a 0.08 Average
3 0.233 32.98 -29.19 @/2.17 32.79 0.10 o.o0% Qp
4 0.238 =27.78 -24.39 52.17 27.59 0.1a0 0.09 Average
5 0.299 32.45 -27.81 60.27 3:2.26 0.10 n0.10 QF
& 0.299 27,75 -22.52 50.27 27.55 0.1a0 0.10 Average
7 0.421 34.00 -13.43 47.43 33.78 0.1a 0.12 Awverage
g 0.421 34.67 -22.76 57.43 34.45 0.10 0.1z QF
=] 0.479 33.72 -2Z2.64 56.36  33.49 0.10 0.13 QF
10 0.479 253.55 -22.78 46.36 235.35 0.1a 0.15 Average
11 0.533 33.17 -22.83 G6.00 32.93 0.10 0.14 Qp
1z 0.53% 32.058 -13.9: 45.00 31.84 o.1a 0.14 Average
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.lt Level (dBuv) Date: 2008-03-13 Time: 02:13:34

CHSAFCCICISPR-B

\ CHSAWCCLCISPR -B AW
g

0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site (Co0l-HY
Condition : CNSWCCLCISPR-B 2001004 200604 NEUTRAL
EUT :FDA

Power 1207 H0Hz
Model : FRB20a01
Femno GGEMBS0 Idle+ WLAN Link +H Pattern+Scanner
Femno +MPEGS + Adaptor + BT Link + Cradle
Over Limit Fead Probe Cable
Freq Lewel Limit Line Level Factor Loss Remark

M= dBEuy dE dEu’¥ dBu¥ dE db
1 0.1%3 40.85 -23.73 o64.53 40.66 0.10o 0.09 QF
z 0.178% 28.71 -25.87 ©54.53 28.52 0.10 0,09 Average
3 0.23% 33.98 -28.21 62,17 33.77 0.10 0,09 QP
4 0.238 =27.7% -24.38 52.17 Z7.60 0.1a 0.09 Average
5 0.3558 30.33 -18.44 45.77 30.12 0.1a 0.11 Awveradge
& 0.558 51.37 -27.40 55.77 31.16 0.1a 0.11 QF
| i 0.533 353.52 -12.458 46.00 33.28 0.1a 0.14 &verage
5] 0.533 34.80 -Z1.2Z0 56.00 34,56 0.1o 0.14 QF
3 0.60l 31.97 -24.03 56.00 31.73 0.1o 0.14 QF
10 0.0l 30,687 -15.33 46.00 30.43 0.10 0,14 Average
11 le.851 30,75 -29.25 60.00 29.97 0.34 0.44 QP
12 16.651 =27.97 -22.03 50.00 27.19 0.34 0.44d Average
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Temperature : 24~25C
* Relative Humidity : 55~56%
* Test Enginner : __James
= Test Mode : Mode 2
B The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuv)
B0

Date: 2008-03-13 Time: 02:24:06

I/

% =
=00
=]

CHSWCCICISPR-B

CHSWCCLCISPR -B AV

0 0.150.2 0.5 1 2 5 10 20 30
Frequency {MHz)
Bite CCO01-HY
Condition | CNSAWCCIACIRPR-E 20014004 200604 LINE
EUT CPDA
Power 1207 B0Hz
Model - FRB30601
Memo :PCE1900 Idle+ WL AN Link+H Pattern+Scanner
Iemo +MPEGS + Adaptor + BT Link + Cradle
Over Limit Fead Probe Cable
Freq Lewel Limit Line Level Factor Loss Remark
MH= dBuv dE dBuv dBuv df df
1 0.179 38.60 -25.93 64.53 38.41 0.10 0.09 QF
2 0.179 30.95 -23.58 54.53 30.76 0.10 0.09 Average
3 0.239 27.29 -24.84 52.13 27.10 0.10 0,09 Average
4 0.23% 30,79 -31.34 62.13 30.60 0.10 0.0% QF
5 0.299 27.75 -2Z.52 50.27 27.55 0.10 0.10 Average
[ 0.299 30.96 -29.31 60.27 30.76 0.10 n0.10 Qr
7 0.419 33.52 -13.95 47.47 33.30 0.10 0.12 Average
g 0.419 34,43 -23.04 57.47 34.21 0.10 0.1z QF
9 0.538 32.64 -13.36 45.00 3z2.40 0.10 0.14 Average
10 0,538 33.74 -22.26 556.00 33.50 0.10 0.14 QF
11 la.660 31.01 -25.99 60.00 30.23 0.34 0.44 0P
12 l6.660 28.81 -21.19 50.00 28.03 0.34 0.44 Average
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Date: 2008-03-13 Time: 02:27:43

Level (dBuv)
&0

CHSWCCICISPR-B

I/

CHSWCCLCISPR -B AV

40
¢
7 1(0
“ 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site (Co0l-HY
Condition ; CHNEWCCLCIRPR-B 2001004 200604 NEUTRAL
EUT :FDA
Power - 120¥60H:
Model : FE830a01
Memmo (PCE1900 Idle+ WL AN Link+H Pattern+Scanner
Memo c+MPEGY + Adaptor + BT Link + Cradle
Over Limit Fead Probe Cable
Fregq Lewel Limit Line Lewel Factor Loss Remark
MH= dEu¥ dE dEu¥ dEu¥ dE dE
1k 0.182 40,08 -24.31 64.39 39.89 0.10 0.03 QF
Z 0,18z 28.34 -26.05 54.35% 285.135 0.10 0.0%9 Average
3 0.238 27.15 -24.99 52.17 26.99 0.10 0.09 Average
4 0.238 33.66 -258.51 62.17 33.47 0.10 0.0% QF
5 0.360 31.03 -27.70 58.73 30.82 0.10 0.1l QF
3 0,360 30,15 -18.558 45.73 25.94 0.10 0.1l Average
7 0.41% 31.7% -25.68 57.47  31.57 0.10 0.1z QF
g 0.41% 29.45 -15.01 47.47 25.:24 0.10 0.12 Average
a 0.431 29.72 -16.60 46.32 29.49 0.10 0.13 Average
10 0.4581 32.08 -24.24 556.32 31.85 0.10 0.13 QF
| 11 0.541 33.16 -12.854 46.00 32.92 0.1a 0.14 Average
12 0.541 34,21 -21.79 56.00 33.97 0.10 n0.14 QF
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Temperature : 24~25C

* Relative Humidity : 55~56%
* Test Enginner :
= Test Mode : Mode 3

James

B The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuv)
80

Date: 2008-03-1F Time: 04:23:49

£/

CHSAVCCICISPR-B

CHSWCCICISPR -B AV

01502 05 1 2 5 10 20 30
Frequency (MHz)
Bite (CO0L-HY
Condition  CNSACCIACIZPR-B 20014004 200604 LINE
EUT CPDA
Power 1207 /B0Hz
MModel - FRE20601
Femno :EDGE Idle+ WLAN Link+H Patem+Scanner
Femo c+MPEGY + Adaptor + BT Link + Cradle
Over Limit Read Probe Cable
Fregq Lewel Limit Line Lewel Factor Loss Remark
MH= dBuv dE dBuv dBuv df df
1 0.183 =27.03 -27.32 54.35 26.85 0.10 0.058 Average
z 0.183 39.31 -25.04 @&4.35 39.13 0.1a 0.05 QP
3 0.360 31.16 -17.57 48.73 30.95 0.1a 0.11 Awverage
4 0.360 31.27 -27.46 55.73 31.06 0.1a0 0.11 QF
5 0.421 29,37 -28.06 G57.43 29.15 0.1a 0.1z QF
& 0.421 27.46 -19.97 47,43 27.24 0.1a0 0.12 Awverage
7 0.479 33.42 -12.94 45.36 33.19 0.1a0 0.13 Average
g 0.479 34,35 -21.958 56.36 34.15 0.10 0.13 QF
=] 0.535% 3553.35% -12.65 46.00 35.11 0.1a0 0.14 Average
10 0.533 34.90 -21.10 G6.00 34.66 0.1a 0.14 QF
11 25.300 33.97 -26.03 60.00 32.95 0.57 0.45 QF
12 25.5300 Z1.36 -Z28.64 50.00 20034 0.57 0,45 Average
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80 Level (dBuv) Date: 2008-03-13 Time: 04:27:42

CHSWCCICISPR-B

CHSWCCICISPR -B AV

=/

40
b
0 01502 05 1 2 5 10 20 30
Frequency (MHz)
Site CCO01-HY
Condibon - CHENCCIACISFR-B 20011004 200604 NEUTRAL
EUT (PDA

Power 1207 &B0Hz
Model - FRA30601
Memo :EDGE Idle+ WLAN Link+H Pattern+Scanner
Iemo +MPEGS + Adaptor + BT Link + Cradle
Over Limit Read Probe Cable

Freq Lewel Limit Line Level Factor Loss Remark

MH= dEu¥ dE dEu¥ dEu¥ dE dE

1 0.1z 40.95 -23.43 o04.39 40077 0.10o 0.09 QF

z 0.18z 27.11 -27.28 ©54.3% 26.92  0.10 0,09 Average

3 0.23% 34.07 -25.06 62.13 35.88 0.1a o.09 QF

4 0.23% 27.73 -24.40 52.13 27.54 0.1a 0.09 Averadge

;] 0.4%3 356.54 -19.5%1 56.36 3F6.6l1 0.1a 0.13 QF

| 3] 0.4%3 35.91 -10.45 46.36 35.68 0.1a 0.13 Averadge

7 0.541 34,08 -21.92 ©56.00 33.54 0.10 0,14 QP

g 0.541 32.50 -13.50 46.00 32026 0.1a 0.14 Average

=] 0.601 351.71 -24.29 S56.00 31.47 0.1a0 0.14 QF

10 0.e0l 30.06 -15.94 46.00 2Z9.32 0.1ao 0.14 Average

11 27.130 33.38 -Z6.602 o0.00 32.30 0.64 0.44 QF

1z 27.130 2Z.58 -27.42 50.00 Z21.50  0.64 0.44 Average
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5.7 Radiated Emission Measurement

5.7.1 Measuring Instruments
As described in chapter 6 of this Report.

The spectrum analyzer setting :

Detector : Quasi — Peak
Bandwidth : 120 KHz

30 ~ 1000 MHz

Detector : Peak and Average
Bandwidth : 1 MHz

1~25GHz

5.7.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength for both horizontal polarization and
vertical polarization of the antenna.

e. For each suspected emission, the EUT was arranged to its worst case and then tune the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. For testing below 1GHz, If the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then testing will be stopped and peak values of EUT will be reported, otherwise,
the emissions will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported, otherwise,
the emissions will be measured in average mode again and reported.
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5.7.3 Typical Test Setup Layout of Radiated Emission

EUT

Antenna

:
)

1~4m

T' S 3m

Ground Plane —\

f

TurnTable

o>
Spectrum Analyzer /

Test Receiver
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5.7.4 Test Data

Temperature : 25~26°C
Relating Humidity : 42~45%
Test Enginner : _ Derek
Test Mode : Mode 1
Polarization : Horizontal (30MHz-1GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.
g LEVe! (BUVim) : " Date: 2008-03-06

FCC CLASS-B
=

gt ——

TR i 5 g
9 30 224, 418. 612, 806. 1000
Trace: (Discrete) Froquancsy! {MHz)
Site + o DECHDR-RY
Condi Lian : FCC CLASS-E 8m LF-ANT(S51121) RORTZONTAL
ETT . FDA
Power ¢ 120¥ac/B0Az
Hode | : FR OGI0GOI
Hemo o Ilh Te_ChDI: 241200z + Cradle + Adaplor
THET ¢ DEDSOTDO
Data Rate o1l
Plans : H
Over Limit FKeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m dbu¥ dE/m db db cm deg
l 3108 24,32 -15.68 40,00 38.53 [8.96 0.30 33.46 100 24| Peak
2 179,68 22.09 -21.41 43.50 45,28 9.60 0.80 33. 30 mmm -—— Peak
3 201,84 20.80 -25.40 46.00 41,02 [Z.31  0.70 33.43 mmm -—— Peak
4 794,80 20.bZ -25.48 46.00 3Z.13 [8.77T L 20 32,59 mmm -—— Peak
5] Bo7.90 21.69 -24.41 46.00 32.80 20.23 [.20 32710 ) -—- Peak
B 95T7.30 Z23.84 -ZZ. 16 46.00 34.00 20.94 1. 27 32,38 e --- Peak
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* Polarization : Horizontal (1GHz-25GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBu\im) . - " Date: 2008-03-05
117 T
FCC CLASS-B
59 i 7 FCC CLASS-B {AYG)

9 1000 5H800. 10600. 15400. 20200, 25000
Trace: (Discrete) Fresuency: (MHz)
Site 1 DECHDR-RY
Condibiom : FOC CLASS-E 3m SHF-ERF RORM HORTZOMTAL
EUT : PDA
Power o 1 20¥ac/BNRz
Hode | 1 FROBE0G0I
Memin o 1lh Te ChOI: 241280z + Cradle + Adaptor
THET 1 DENSODONDS
Data Rate o1l
Plane . H

Over Limit EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg

[l 2387. 71 45,27 -8.73 54.00 45 17 3.8 3.92 35 B8 100 B8 Average
2 Z387.7L B56.43 -LT7.57 7T4.00 5B.33 3L.8 3.92 3b.B8% 100 0 Peak
3 @ 2412. 00 L03. 35 103.20 31.88 3.85 35.68 100 B8 Average
4 X 2412.00 LLL. 34 L1119 31.88 3.85 35.68 100 0 Peak
5 2489400 53.82 -20.38 T4.00 53.2T7 32.00 4.05 3570 100 0 Peak
B 249400 42.79 -L1. 2l 54.00 42.44 32.00 4.05 3570 100 B8 Average
T BO3L. 00 5348 -20.52 T4.00 45,82 38.41 T.T7l 3B.58 100 0 Peak
g BO3L. 00 40.88 -13. 12 54.00 33.32 36.4L T.T7L 3B.58 100 L5T Average
9 985L. 00 36. 18 -37.82 T4.00 Th.04 -10.07 7.94 36.73 100 0 Peak
Remark: #3 and #4 are Fundamental Signals
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Polarization : Vertical (30MHz-1GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

a0 Level {dBuWim) £ o " Date: 2008-03-06
FCC CLASS-B
—
1)) —— :
2
3
4 2 b
g 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Sits + o DSCHDE-HY
Comdi Lign : FCC CLASS-E 8m LF-ANTCS51121) YERTTCAL
EUT . PDA
Power v 1 20YVac/B0Rz
Hode| ¢ FROBA0DEDI
Memo v Llh Ta Chil ;241 280z + Cradle + Adaplor
TMET 1 DEDSODODDS
Tata Rate ol
Plane : H
Over Limit EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg
L 3L.08 23.96 -16.04 40.00 38 LT [8 85 0.30 33.46 130 159 Peak
2 179.68 27.14 -16.36 43.50 50.34 8.50 Q.80 33 30 o -—- Peak
3 282. T4 25,28 -20.72 4B6.00 45,48 [2.51 0,70 33.41 o -—- Peak
4 786,90 20,58 -25.44 4B8.00 32.70 19.51 L. 10 32.76 e --- Peak
5] B76.80 23,13 -22. 87 46.00 34,21 20.36 .30 32.74 e --- Peak
3] 857,30 2261 -23.39 46.00 32.7%9 20.94 L. 27 32.38 e --- Peak
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Polarization : Vertical (1GHz-25GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

17 Lewvel {dBuWim) £ " Date: 2008-03-05
4
FCC/CLASSB
59 L 7 FCC CLASS-B (AVG)
f 1000 H800. 10600, 15400. 20200, 25000
Trace: (Discrete) FLEqUEnCY {MHZ]
Site ¢ DICHDE-RY
Comdi Lion i FCC CLASS-E 3m SHF-EHF HORN WERTTCAL
T . OPDA
Power v 1 20YVac/B0Rz
Hod=| o FR OGS0G0I
Memo v Llh Ta Chil ;241 280z + Cradle + Adaplor
THET ¢ DEDSODOONG
Data Rate |
Plans : H
Over Limit FKeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m dbu¥ dE/m db db cm deg
L 239000 40,47 -13.53 b54.00 40.37 3L.86 3.82 3563 130 334 Average
2 239000 48,83 -25.37 T74.00 48.53 3L.86 3.52 3563 130 0 Peak
3 @ 2412. 00 8b, 49 895.34 3l.8%8 3.9 35.68 130 334 Average
4 X 241200 L0z, 70 102,54 31.88 3.9 36.68 130 0 Peak
5] 2494, 00 51.35 -Z2.66 T4.00 HL.00 32.00  4.05 35,70 130 0 Peak
B 2494, 00 40,80 -13.20 bH4.00 40,45 32.00  4.05 35,70 130 334 Average
T T452.00 53.46 -Z20.54 T4.00 46,77 35.8l T.2b 36,18 130 0 Peak
8 T452.00 40.84 -13.36 5H4.00 33.95 35.8l T.2b 3618 130 L8T Average

Remark: #3 and #4 are Fundamental Signals
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Test Mode : Mode 2
Polarization : Horizontal (30MHz-1GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

ai Level {(dBuvim) . 7 " Date: 2008-03-06

FCC CLASS-B
=

4 3 4 z B
g 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site ¢ DICHDB-RY
Condibiom v FOC CLASS-E 3m LF-ANTCR511210 HORTZONTAL
EUT : PDA
Power v 1E0Y¥ac/B0Az
Hode | 1 FROBE0G0I
Hemo v Llh Tu_ChDE: 243780z + Cradle + Adaphor
THET 1 DENSODONDE
Data Rate |
Plane : H

Over Limit FKeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m db dbu¥/m dbu¥ dE/m db db cm deg

l 3L.08 24.45 -15.55 40.00 38.656 [8.85 0.30 33.46 100 10T Peak

2 36,48 22,056 -17.85 40.00 38.83 1508 0.30 33.:28 e --- Peak

3 180,39 22,80 -20.80 43.50 45.85 8.44 Q.80 33.:28 e --- Peak

4 794.90 2122 -24.78 4B.00 32.84 1977 L. 20 32.5% e --- Peak

5 876,80 24.39 -2L.6l 4B.00 35.47 20.36 1. 30 32.74 T --- Peak

B 95T.30 23.74 -Z22.26 45.00 33.80 20.84 L. 27 32 38 T --- Peak
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EOaF@ FCC Test Report Report No. : FR830601A

Polarization : Horizontal (1GHz-25GHz)
Il The test that passed at minimum margin was marked by the boldface in the following table.

Level {dBuWim) " Date: 2008-03-05
17 i
r
FCC CLASS-B
59 1 T FCC CLASS-B (AHG)
q
] 1000 H800. 10600, 15400. 20200, 25000
Trace: (Discrete) Froauancsy! {MHz)
Site + o DECHDR-RY
Candi bion : FCC CLASS-E Sm SHF-EHF HORM HORTZONTAL
EUT . PlA
Power v 1E0Y¥ac/B0Az
Hoge| : FR OGI0GOI
Hemo v Llh Tu_ChDE: 243780z + Cradle + Adaphor
THET 1 DEDSODONDS
Tata Rats o1l
Plans : H
Over Limit FKeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m dbu¥ dE/m db db cm deg
l 2348.00 bBh.Bh -18.46 T4.00 b556.68 3l.78 3.86 36.67 100 0 Peak
2 2348.00 44.81 -9.09 54,00 44,94 31,78 3.85 36.67 100 62 Average
3 X 2437.00 |12, 54 112,30 31.83  3.89 35,69 100 0 Peak
4@ 2437.00 103,73 103.50 31.83 3.99 35.88 100 62 Average
5 2484.00 5B.83 -17.37T T4.00 56.30 31.88 4.06 35.7T0Q 100 0 Peak
[ 6 2484.00 45.53 -8.47 54.00 45.20 31.88 4.056 35.7T0 100 B2 Average
T BATE. 00 B4.5T7 -19.43 T4.00 46.93 38.45 T.77 36.58 100 0 Peak
8 BATE. 00 41.57 -12.43 54.00 33.93 38.45 T.77 36.58 100 LBT Averame
g g9747.00 40.70 -33.30 T4.00 T9.31 -9.85 T.98 36.7T6 100 0 Peak
Remark: #3 and #4 are Fundamental Signals
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Polarization : Vertical (30MHz-1GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.
g L8Vl (dBuVim) : " Date: 2008-03-06

FCC CLASS-B
=

gt ——

2
3
4 ] A
9 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MEz)
Site 1 DECHDGR-RY
Cond i Lion : FCC CLASS-E 3m LF-ANTCAS1121) YERTICAL
EUT ¢ PDA
Power o 1 20¥ac/B0Rz
Hode| o FROBIDADI
Memo o Llh Ta_ChB; 243780z + Cradle + Adaplor
THET 1 DEDSODOODS
Data Rate ol
Plane R

Over Limit FKeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dE dBu¥/m dbBu¥ dBE/m db db cm deg

l L.08 Z24.83 -156. LT 40.00 38.04 [8.85 0.30 33.46 100 200 Peak

2 17418 27.31 -16.18 43.50 50.25 8.8z Q.80 33.37 e --- Peak

3 2bl.94 2579 -20.2l 4B.00 4B.2l [2.3l 0.70 33.43 e --- Peak

4 B47.90 Z1l.86 -24.34 4B.00 34.89 18 87 L. 10 33.01 e --- Peak

5 BT8. 90 23.46 -22.54 4B.00 34.53 Z20.38 L. 30 32.75 e --- Peak

B 95T.30 23.08 -22.82 4B.00 33.26 20.84 | 2T 32 38 e --- Peak
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G’F@ FCC Test Report

Report No. : FR830601A

* Polarization : Vertical (1GHz-25GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

17 Level {dBuWim) " Date: 2008-03-05
3
4
FCC CLASS-B
59 # 7 FCC CLASS:B (AVG)
g
f 1000 H800. 10600, 15400. 20200, 25000
Trace: (Discrete) Froauancsy! {MHz)
Site : DICHDR-RY
Condi bion : FCC CLASS-E 3m SHF-EWF RORN YERTICAL
ET ¢ PDA
Power 120¥ac/BlHz
Hoge| FROGI0G01
Hemo I1h Ty _Chib;24378Az + Cradle + Adaptor
THET IEENNIITIE]
Data Rate HEE
Plane : H
Over Limit EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg
L 2344, 00 51.05 -22.95 T4.00 5L.08 3L.T8 3. 886 35 6T 130 0 Peak
2 2344, 00 39,91 -14.08 54.00 39.94 3L.T8 3. 88 35 8T 130 335 Average
3 A 2437. 00 102, 07 1ol.84 31.93 3.93 35.89 130 0 Peak
4 @ 2437.00 94, 87 84,44 31,93 3.93 35.89 130 335 Average
5 2494, 00 52,03 -ZL.97 T74.00 5L.68 32.00 4.05 3570 130 0 Peak
B 2494, 00 41,38 -12.62 5H4.00 41,03 32.00 4.05 35,70 130 335 Average
T BOTH. 00 B3.80 -20.40 T4.00 4B6.54 36.08 T.42 36.41 130 0 Peak
8 BOTH. 00 40,78 -13.22 54,00 33.71 36.08 T.42 36.41 130 L84 Averame
g a9747.00 39.98 -34.02 T4.00 T8.60 -8.8 T.88 3B.75 130 0 Peak
Remark: #3 and #4 are Fundamental Signals
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= Test Mode : Mode 3
= Polarization : Horizontal (30MHz-1GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.
g L8Vl (dBuVim) : " Date: 2008-03-06

FCC CLASS-B
!

b 3 4 g B
g 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Sits + o DSCHDE-HY
Comdi Lign i FCC CLASS-E 3o LF-ANTCOS11217 HORTZONTAL
EUT . PDA
Power v 1 E0Vacs/B0Rz
Hode| ¢ FROBA0DEDI
Memo v Lh Te Chll; 245280z + Cradle + Adaplor
THET ¢ OEDSDOODO3
Data Rate |
Plans : H
Over Limit FKeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m dbu¥ dE/m db db cm deg
L JL.08 24,12 -16.88 40,00 38.32 8.8 0.30 33.46 130 2456 Peak
2 36,94 21.39 -18. 61 40.00 38.76 L5.61 0. 30 3328 e --- Peak
3 174,18 24.04 -19.46 43.50 46,93 9. 82 Q.60 3337 e --- Peak
4 836,60 22 32 -23.68 46.00 33.83 20,07 L. 20 3z.64 e --- Peak
5] B76.80 23.89 -ZZ2.001 46.00 35,07 20,36 .30 32.74 e --- Peak
3] 857,30 23.62 -22. 38 46.00 33.80 20.94 L. 27 32.38 e --- Peak
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* Polarization : Horizontal (1GHz-25GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBuVim) " Date: 2008-03-05
117 ~
il
FCC CLASS-B
59 + T FCC CLASS-B (MIG)
]
0 000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site : DICHDA-RY
Condi Lion ¢ FCC CLASS-E 3m SHF-EWF HORN RORTZOWTAL
EIT ; PIA
Power ¢ 120¥ac/B0Az
Hode | 1 FROBE0G0I
ilemo i Ilh Te _Chil 246280z + Cradle + Adaptor
THET 1 DENSODONDS
Data Rate |
Plane : H
Over Limit FKeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m dbu¥ dE/m db db cm deg
l 2378.00 54.36 -19.84 T4.00 54,32 3L1.83 3.88 35.88 100 0 Peak
2 2378.00 43,32 -10.688 b5H4.00 43,28 31.83 3.88 35.88 100 62 Average
3 X 2482, 00 108, 94 109.686 31.95 4.02 35.88 100 0 Peak
4@ 2482, 00 |03, 28 102.00 31.85 4.02 35,88 100 B2 Average
L[5 2483.50 44.73 -9.27 54.00 44 .40 3188 4.06 35.70 100 62 Average
3 2483.50 54.49 -19.50 T4.00 b4 [6 3L.88 406 35.70 100 0 Peak
i BO37.00 53,73 -Z0.27 T4.00 46,14 3641 T.74 36.56 100 0 Peak
8 BO37.00 41.52 -1Z2.48 54.00 33.93 36.41  T.74 36.56 100 154 Average
g 9846.00 41,93 -32.07 T4.00 80.30 -9.83 804 36.77 100 0 Peak
Remark: #3 and #4 are Fundamental Signals
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Polarization : Vertical (30MHz-1GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

a0 Level (dBu\im) ¢ " Date: 2008-03-06

FCC CLASS-B
!

gt ——

3 . s
g 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site ¢ DICHDE-RY
Comdi Lign : FCC CLASS-E 8m LF-ANTCS51121) YERTTCAL
ENT : PDA
Power v 1 E20Vac/B0Rz
Hoge| : FR OGI0GOI
dema ¢ Ilb Tx_Chll:2462MAz + Cradle + Adaptor
THET ¢ DEDSODONDS
Tata Rats o1l
Plane : H
Over Limit EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m dbu¥ dE/m db db cm deg
L 388 24.70 -16.30 40.00 38.68 825 0.30 33.42 130 317 Peak
2 179.04 27.46 -16.04 43.60 BH0O.66  9.60 Q.60 33,30 e -—— Peak
3 2bl.94 24.88 -21.04 4B.00 45,39 2.3l 0.TQ 33,43 o -—- Peak
4 g41.80 22,45 -23.55 4B.00 33.79 20,12 L. 20 3Z.66 o -—- Peak
5 B78.90 23.74 -22.26 4B.00 34.8] 20,38 L.30 32.75 o -—- Peak
3] g57.30 24.70 -21.30 4B8.00 34,87 20.94 L. 27T 32.38 o -—- Peak
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* Polarization : Vertical (1GHz-25GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

117 Level {dBuvim) . - " Date: 2008-03-05
3
4
FCC CLASS-B
59 % 7 FCC CLASS-B {AYG)
q
9 1000 5H800. 10600. 15400. 20200, 25000
Trace: (Discrete) Froauancsy! {MHz)
Site + o DECHDR-RY
Condibiom + FOC CLASS-E 3m SHF-ERF RORM YERTTCAL
EUT : PDA
Power v 1E0Y¥ac/B0Az
Hode | 1 FROBE0G0I
Memin o 1lh Te Chil: 246280z + Cradle + Adaptor
THET 1 DENSODONDS
Data Rate o1l
Plane : H

Over Limit EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg

l Z354. 00 5L.00 -23.00 T4.00 5L.0L 3L.8& 3.8 3587 100 0 Peak
2 Z354. 00 39.80 -14.40 54.00 389.80 3L.8 3.8 3587 100 335 Average
3 X 24B2. 00 L02. 70 102.43 31.85 4.02 35.68 100 0 Peak
4@ 24B2. 00 85,37 85.08 3L.85 4.02 35.88 100 335 Average
5 2483.50 41.26 -12.74 54.00 40.83 3L.98 4.05 35.70 100 335 Average
B 2483.50 50.48 -23.52 T4.00 50.15 3L.98 4.05 3570 100 0 Peak
T BO3L. 00 53.09 -20.81 T4.00 4553 36.4L T.T7l 3B.58 100 0 Peak
g BO3L. 00 4l.24 -12.76 54.00 33.88 36.4L T.7L 3B.58 100 |66 Average
9 9846, 00 40.97 -33.03 T4.00 T8.33 -9.83 & 04 3677 100 0 Peak
Remark: #3 and #4 are Fundamental Signals
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= Test Mode : Mode 4
Polarization : Horizontal (30MHz-1GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

i Level {dBuvim) " Date: 2008-03-06

FCC CLASS-B
==
40 i} I i
b 3 " g B
g 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Sits + o DSCHDE-HY
Comdi Lign : FCC CLASS-E 8m LF-ANTCH51121) RORTZONTAL
ENT . PDA
Power v 1 20YVac/B0Rz
Hods| ¢ FR OBI0GOI
Memo g Tu Chl ;241 280z + Cradle + Adaplor
THET ¢ OEDSDOODOS
Data Rate oLl
Plans : H
Over Limit FKeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m dbu¥ dE/m db db cm deg
L JL.08 24.35 -16.60 40.00 38.5656 8.8 0.30 33.46 130 11D Peak
2 J6.48 2187 -18. 13 40,00 38.75 L[h.08 0.30 33.:26 e --- Peak
3 179,04 23.28 -20.22 43.50 46,48  9.50 Q.60 3330 e --- Peak
4 T0.90 21,44 -24.56 46.00 33.28 19.64 L. 20 3Zz.68 e --- Peak
5] B78. 90 22.8b -23. 156 46.00 33.92 20,38 1.30 32.75 e --- Peak
3] 857,30 23.83 -22. 17 46.00 34.00 20,94 L. 27 32.38 e --- Peak
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* Polarization : Horizontal (1GHz-25GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

i Level (dBuvimn) " Date: 2008-03-05
4
FCC CLASS-B
59 E T FCC CLASS-B {(AVG)

o

1000 H800. 10600, 15400. 20200, 25000
Trace: (Discrete) Froauancsy! {MHz)
Site © DICHDG-RY
Condi bion : FCC CLASS-E 3m SHF-EWF RORN RORTZONTAL
ET T
Power t 120¥ac B0Hz
Hode | : FR OBI06D
Memin v g Te _Chil 241280z + Cradle + Adaptaor
THET © o DEDSDEGNG
Tata Rats i
Plane : H
Over Limit EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg
Ll 2380, 00 44,893 -9.07 54.00 44,83 31,88 3 82 35 63 130 65 Averame
2 239000 B8, 10 -15.90 T74.00 5800 3l.886 3.82 3563 130 0 Peak
3 @ 2412. 00 87, 38 a7.23 3l.88 3.95 35.68 130 65 Average
4 X 2412. 00 106, 81 106,46 31.88 3.95 35.68 130 0 Peak
5 2494, 00 53,19 -20.81 T4.00 bHzZ. 84 3Z2.00 4.05 35,70 130 0 Peak
B 2494, 00 42,28 -11.72 5H4.00 41,93 32.00 4.0 35,70 130 65 Average
T BTzl.00 53.26 -20.74 T74.00 46,11 36. 10 T.48 36,44 130 0 Peak
8 BTzl. 00 41.04 -12.96 54.00 33.90 3610 T.48 36,44 130 240 Average
g a642. 00 41.04 -32.96 T4.00 T79.92 -10.09 T.84 3B.73 130 0 Peak
Remark: #3 and #4 are Fundamental Signals
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SPORTON LAB.

F@ FCC Test Report

Report No. : FR830601A

Polarization : Vertical (30MHz-1GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBuv/m)
80

" Date: 2008-03-06

FCC CLASS-B
B
40 ] I 1
2
; 4 9 B
g 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site © DICADB-HY
Condi tion FCC CLASS-E Sm LF-AMT(BS1121) YERTTCAL
ENT PDA
Power | 20¥ac/ B0Hz
Mode | FR BAOBD
Hemp Ilg Ta_ChOl:241 20z + Cradle + Adaptor
TUET OEDSODOODS
Data Rate 0
Flans H
ver Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dEu¥/m  dBu¥ dE/m dE dE cm deg
L 30,00 Z21.60 -18.40 40.00 35.14 [8.66 0.30 33.50 AT -—— Peak
2 174.89 27.53 -15.9T7 43.50 bB0.48 9.82 0.60 33.37 Lan 12l Peak
3 257.34 25,27 -20.73 48.00 45.58 12.40 Q.70 33,42 A -—— Peak
4 gl7.30 22,14 -23.86 46.00 33.58 19.94 .20 32.80 A -—— Peak
5] 876,80 23.62 -ZZ2.48 46.00 34.60 20,36 .30 32.74 T --- Peak
3] 946,40 22,37 -23.63 46.00 32.78 20.85 .20 32,47 T --- Peak
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* Polarization :Vertical (1GHz-25GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.

17 Lewel {dBuvim) " Date: 2008-03-05
4
FCC CLASS-B
59 E T FCCCLASS-B {A\_n‘G}
9
g 1000 H300. 10600, 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Site o DICHDE-HY
Condi tion . FCC CLASS-E Jm SHF-EWF HORM YERTTCAL
EUT . PDA
Power | 20¥ac/ B0Hz
Mode | FR BI0G01
Bemg Ilg Tu _ChDl:24120Hz + Cradle + Adaptor
THET DEDSODON0E
ET;:eFate E g
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dEu¥/m  dBu¥ dE/m dE dE cm deg
L 2380.00 41.35 -12.656 54.00 41.25 3L.86 3.82 35,68 Lan 336 Average
2 2380, 00 5Z.46 -Z1.64 T4.00 HZ. 38 3L.86 3.82 35.68 Lan 0 Peak
3@ 2412.00 89,02 88,87 3l.88  3.85 35.68 Lan 336 Average
4 X 2412.00 897,81 aT7. 66 31,88  3.95 35.68 Lan 0 Peak
3] 2488.00 51.86 -22. 156 T74.00 5L.B0 32.00 4.056 35.70 Lan 0 Peak
B 2488, 00 40,38 -13.62 54.00 40.03 32.00 4.056 35.70 Lan 336 Average
7 TLBZ.00 53.79 -20.21 74.00 48,88 35,72 T.16 36.07 Lan 0 Peak
8 TLEZ.00 4l.4] -12.58 54.00 34.80 35,72 T.16 36.07 Lan L87 Average
9 948,00 36. 13 -3T7.87 T74.00 T4.89 -10.0T7 T7.84 3B6.73 Lan 0 Peak
Remark: #3 and #4 are Fundamental Signals
SPORTON International Inc. Page Number : 57 of 69
TEL : 886-3-327-3456 Report Issued Date : Mar. 14, 2008
FAX : 886-3-328-4978 Report Version : Rev.01

FCC ID : HD59900LUP



EOaF@ FCC Test Report Report No. : FR830601A

= Test Mode : Mode 5
= Polarization : Horizontal (30MHz-1GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

" Date: 2008-03-06

Level {(dBuvim)
a0

FCC CLASS-B
=
i.
40 ] I T
5 3 4 ] [
g 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site ¢ DICHDB-RY
Condibiom v FOC CLASS-E 3m LF-ANTCR511210 HORTZONTAL
EUT : PDA
Power v 1E0Y¥ac/B0Az
Hode | 1 FROBE0G0I
Hemo v g Tu_ChDE: 243780z + Cradle + Adaphor
THET ¢ DEDSODONDS
Data Rate H
Plane : H

Over Limit FKeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m db dbu¥/m dbu¥ dE/m db db cm deg

| SL.08 23.75 -16.26 40.00 37.86 [8.85 0.30 33.48 100 130 Peak

2 44.04 Z1.08 -18. 82 40.00 42.39 |l.5Z 0.30 33.13 i --- Peak

3 180.93 23.40 -20.10 43.50 46.868 8.43 0.80 33. 32 i --- Peak

4 791.40 Z1.66 -24.34 46.00 33.33 19.74 |.20 3Z. 8l i --- Peak

b 878,80 2317 -22.83 46,00 34.24 20.38  1.30 3E.75 mER --- Peak

3 8957.30 Z22.3l -Z3.89 46,00 32.48 20.94 127 3L.38 mER --- Peak

Remark: #3 and #4 are Fundamental Signal
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* Polarization : Horizontal (1GHz-25GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBuVim) " Date: 2008-03-05
117
3
4
FCC CLASS-B
il 1 7 FCC CLASS-B (MIG)
a
0 000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site : DICHDA-RY
Condi Lion ¢ FCC CLASS-E 3m SHF-EWF HORN RORTZOWTAL
EIT ; PIA
Power ¢ 120¥ac/B0Az
Hode | 1 FROBE0G0I
ilemo v g T ChiB; 24378z + Cradle + Adaptor
THET ¢ DEDSODONDS
Data Rate H
Plane : H
Over Limit FKeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m dbu¥ dE/m db db cm deg
| 2354.00 53,30 -Z20.70 T4.00 53.3] 3.8l 3.88 35 87 100 0 Peak
[ 2 2354.00 42,30 -11.70 54.00 42 3] 31.81 388 35,87 100 B3 Average
a3 X 2437. 00 106, 09 106.86 31.93 3.99 35,88 100 0 Peak
4@ 2437. 00 96, 92 896.89 31.83 3.99 35.89 100 63 Average
5 2488.00 53,19 -Z0.8] T4.00 bHZ. 84 32.00 4.06 35.70 100 0 Peak
3 248800 42 21 -11.80 54.00 41,85 32.00 4.06 35.70 100 63 Average
i B721.00 53,19 -20.8] 7T4.00 46,06 36.10 T7.48 36.44 100 0 Peak
8 B721.00 40.58 -13.42 54.00 33.44 36,10 T7.48 36.44 100 122 Average
g 9747.00 35.05 -34.85 T4.00 T7.66 -9.8> T.98 36.75 100 0 Peak
Remark: #3 and #4 are Fundamental Signals
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Polarization : Vertivcal (30MHz-1GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

i Level {dBuvim) " Date: 2008-03-06

FCC CLASS-B
!
.
10 i I i
2
3 7 5 5
9 30 224, 418. 612, 806. 1000
Trace: (Discrete) Fresuency: (MHz)

Site ¢ DECHDGR-RY

Condi bian : FOC CLASS-B 3m LF-ANTCSS11Z21) YERTICAL

EUT : POA

Power t 120¥ac B0Rz

Hode| : FROBIDEDI

Hemo v g Tu _ChB; 243780z + Cradle + Adaplor

THET 1 DEDSODOODS

Data Rate ]

Plane .|

Over Limit FKeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg

l 3L.08 24.73 -15. 27 40.00 38.84 [8.85 0.30 33.46 100 321 Peak

2 179.58 &27.70 -15.80 43.50 50.80 8.50 Q.80 33.30 T --- Peak

3 Zol. 894 25 98 -20.02 45.00 46.40 12,31 0.70 33.43 T --- Peak

4 840, 40 2247 -23.53 45.00 33.82 20.10 L. 20 3268 T --- Peak

5 B78. 90 23.96 -22.04 45.00 35.03 20.38 L. 30 3275 T --- Peak

B 957.30 23.41 -22.5% 45.00 33.58 20.84 L. 27 32 38 T --- Peak
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* Polarization : Vertical (1GHz-25GHz)

B The test that passed at minimum rmgrrigin was marked by the boldface in the following table.

Level (dBuVim) " Date: 2008-03-05
117
3
4
FCC CLASS-B
59 L T FCC CLASS-B (MIG)
]
0 000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site : DICHDA-RY
Condi Lion i FCC CLASS-E 3m SHF-ERF HORM YERTTCAL
EIT ; PIA
Power ¢ 120¥ac/B0Az
Hode | 1 FROBE0G0I
ilemo v g T ChiB; 24378z + Cradle + Adaptor
THET DEOSODONDS
Data Rate H
Plane : H
Over Limit FKeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m dbu¥ dE/m db db cm deg
l 2348.00 BO.2T -Z3.73 T4.00 50030 3L.7T8 388 35.87 100 0 Peak
2 2348.00 38.44 -14.56 B4.00 39.47 3L.7T8 388 35.87 158 334 Average
3 X 2437. 00 97,99 897.76 31.83 3.99 35.89 100 0 Peak
4@ 243700 88,40 8917 31.83 3.99 35.89 158 334 Average
5 2434, 00 50.BT -23.33 T4.00 b0.32 32.00 4.06 35.70 100 0 Peak
3 2434, 00 40.09 -13.80 54.00 39.74 32.00 4.06 35.70 158 334 Average
i BO8Z. 00 B3 Zl -Z0.78 T4.00 45,562 36.48  T.80 36.5% 100 0 Peak
8 BO8Z. 00 40.88 -13. 12 54.00 33,18 36,48 T.80 36.59 100 53 Average
g 9747.00 37.42 -36.58 T4.00 T6.03 -9.8 T.98 36.75 100 0 Peak
Remark: #3 and #4 are Fundamental Signals
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= Test Mode : Mode 6
Polarization : Horizontal (30MHz-1GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.

i Level {dBuvim) " Date: 2008-03-06

FCC CLASS-B
==
1)) —— -
b 3 s ] ]
g 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Sits + o DSCHDE-HY
Comdi Lign : FCC CLASS-E 8m LF-ANTCH51121) RORTZONTAL
EUT . PDA
Power v 1 E0Vacs/B0Rz
Hode| ¢ FROBI0DEDI
Memo g Ta Chl | 245280z + Cradle + Adaplor
THET ¢ OE0SDOODO3
Data Rate oLl
Plans : H
Over Limit FKeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m dbu¥ dE/m db db cm deg
L@ JL.08 23.48 -16.52 40.00 37.69 8.8 0.30 33.46 130 276 Peak
2 J6.48 21.43 -18. 57 40.00 38.31 508 0.30 33.26 e --- Peak
3 179,68 2273 -20.77 43.50 45,93  8.50 Q.60 33.30 e --- Peak
4 476,40 z21.05 -24.85 46.00 36.34 1T7.03 0.96 33.:zZ8 e --- Peak
5] B78. 90 23.65 -22.35 46.00 34.72 20,38 1.30 32.75 e --- Peak
3] 857,30 23.49 -ZZ2.501 46.00 33.656 20.94 L. 27 32.38 e --- Peak
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* Polarization : Horizontal (1GHz-25GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

o Level {dBuvim) " Date: 2008-03-05
3
4
FCC CLASS-B
59 1 7 FCC CLASS-B (AVG)
]
9 1000 5H800. 10600. 15400. 20200, 25000
Trace: (Discrete) Froauancsy! {MHz)
Site + o DECHDR-RY
Condibiom : FOC CLASS-E 3m SHF-ERF RORM HORTZOMTAL
EUT : PDA
Power v 1E0Y¥ac/B0Az
Hode | o FROBE0G0I
Memin v g Te _Chl | 246280z + Cradle + Adaptaor
THET 1 DEDSODONDE
Data Rate ol
Plane : H

Over Limit EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg

l Z2378.00 53.20 -20.80 7T4.00 53.15 3L. 83 3. 83 3568 100 0 Peak
Z@ 2378. 00 42,22 -LL.T8 5400 4218 3L. 8 3.83 3568 100 B2 Average
3 @ 24B2. 00 105, 81 105.33 31.85 4.02 35.88 100 0 Peak
4 @ 2462, 00 896, 80 06,52 31,86 4,07 35, 88 100 b2 Average
[ 5@ 2483. 50 44.94 -9.086 54.00 448 3. 98 405 35 70 100 B2 Average
b @ 2483.50 5T.88 -16. 12 T4.00 5T7.56 3L.98 4.05 35.70 100 0 Peak
T BOTE. 00 53.056 -20.85 T4.00 45,41 38.45 T.77 3B.5% 100 0 Peak
8@ BOTR. 00 41.20 -12.80 54.00 33.586 36.45 T.77T 3B.5% 100 255 Average
9 9846. 00 39.31 -34.889 T4.00 TT.B8 -9.83 & 04 3677 100 0 Peak
Remark: #3 and #4 are Fundamental Signals
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Polarization : Vertical (30MHz-1GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
i Level {dBuWim) FOF " Date: 2008-03-06

FCC CLASS-B
|
i.
40 I i
2
3 5 f
4
9 30 224, 418. 612, 806. 1000
Trace: (Discrete) Fresuency: (MHz)
Site ¢ DECHDGR-RY
Condi bion 1 FCC CLASS-E 3m LF-ANTCRS1121) YERTTCAL
EUT ¢ PDA
Power ¢ 1 20¥ac/BlRz
Hode| : FROBIDEDI
Memo g Ta Chl | 245280z + Cradle + Adaplor
TMET 1 DEDSODOODS
Data Rate ;8
Plane .|

Over Limit FKeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m db db cm deg

l @ 3L.88 24.87 -15.33 40.00 38.54 [8.25 Q.30 33.4z2 100 83 Peak

Z @ 179.04 27.87 -15.83 43.50 50.87 8.50 Q.80 33.30 e --- Peak

3 247.08 2b.2b -20.7h 4B.00 45.88 |2 10 0.70 33.44 e --- Peak

4 T8T. 90 21.24 -24.76 4B.00 32.8T7 19.70 L. 20 32.84 e --- Peak

5 BT8. 90 24.24 -2L.76 4B.00 35.3L 20.38 .30 32.75 e --- Peak

B 95T.30 23.99 -Z2.0l 4B.00 34.186 20.84 | 2T 32 38 e --- Peak
SPORTON International Inc. Page Number 1 64 of 69
TEL : 886-3-327-3456 Report Issued Date : Mar. 14, 2008
FAX : 886-3-328-4978 Report Version : Rev.01

FCC ID : HD59900LUP



G’F@ FCC Test Report

Report No. : FR830601A

Polarization : Vertical (1GHz-25GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBu\im) " Date: 2008-03-05
117
3
it
FCC CLASS-B
59 7 7 FCC CLASS:B (AVG)
q
f 1000 H800. 10600, 15400. 20200, 25000
Trace: (Discrete) Froauancsy! {MHz)
Site + o DECHDR-RY
Condi bion i FOC CLASS-E 3m SHF-EWF HORM YERTICAL
ET T
Power t 120¥ac B0Rz
Hode| : FR OB30GD
Memo g Ta Chl | 245280z + Cradle + Adaplor
TMET DENSODDENG
Data Rate oLl
Plans : H
Over Limit FKeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m dbu¥ dE/m db db cm deg
L 2343. 00 50,48 -Z3.52 T74.00 bB0.61 3L.T8  3.86 3567 130 0 Peak
2@ 2348.00 39,45 -14.6b6 bH4.00 38.48 3L.78 3. 86 3b. 6T 100 334 Average
3@ 2482, 00 89,09 g8.81 31.95 4.02 35.89 130 0 Peak
4 2482, 00 89,77 89.49 31.95 4.02 35.89 130 334 Average
5@ 2483. 60 41.51 -12.49 54.00 4,18 3L.88 4.0 35.70 130 334 Average
B 2483. 60 52,33 -ZL.67 T4.00 BHzZ. 00 3L.88 4.05 35,70 130 0 Peak
T T6877.00 B53.42 -Z0.58 T4.00 46,66 35.84 T.3b 3B.24 130 0 Peak
8 @ T6877.00 40,83 -13. 17 bH4.00 34.08 35.84 T.35 3B.24 130 LBT Averasme
g g846. 00 39,17 -34.83 T74.00 T7.54 -89.83 804 3B.77T 130 0 Peak
Remark: #3 and #4 are Fundamental Signals
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5.8 Antenna Requirements

5.8.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used

with the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is

greater than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.8.2 Antenna Connected Construction
The antenna used in this product is PIFA Antenna without connector and it is considered to meet

antenna requirement of FCC.

5.8.3 Antenna Gain
The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6. List of Measuring Equipments

. L Calibration
Instrument Manufacturer Model No. Serial No. Characteristics Date Due Date Remark
. Conduction
EMC Receiver R&S ESCS 30 100132 9kHz — 2.75GHz | Jul. 14, 2007 | Jul. 13, 2008
(CO01-HY)
Conduction
LISN MessTec NNB-2/16Z 2001/004 9kHz — 30MHz | Mar. 30, 2007 | Mar. 29, 2008
(CO01-HY)
LISN Conduction
) MessTec NNB-2/16Z 2001/009 9kHz — 30MHz | Mar. 30, 2007 | Mar. 29, 2008
(Support Unit) (CO01-HY)
. Conduction
EMI Filter LINDGREN LRE-2060 1004 < 450Hz N/A N/A
(CO01-HY)
) Conduction
EMI Filter LINDGREN N6006 201052 0 - 60Hz N/A N/A
(CO01-HY)
Suhner Conduction
RF Cable-CON ) RG223/U CB029 9kHz — 30MHz | Dec. 03, 2007 | Dec. 02, 2008
Switzerland (CO01-HY)
Isolation Erika Fiedler D-65396 Conduction
58 45MHz-2.15GHz N/A N/A
Transformer OHG Walluf (CO01-HY)
Spectrum Radiation
P Agilent E4408B MY44211028 | 9KHz-26.5GHz | Oct. 17, 2007 | Oct. 16, 2008
Analyzer (03CHO06-HY)
EMI Test Radiation
) R&S ESCS30 100356 9KHz-2.75GHz | Jul. 26, 2007 | Jul. 25, 2008
Receiver (03CHO06-HY)
. Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz | Dec. 01, 2007 | Nov. 30, 2008
(03CHO06-HY)
Double Ridge Radiation
Com-Power AH118 071025 1G~18G Jun. 04, 2007 | Jun. 03, 2008
Horn Antenna (03CHO06-HY)
Radiation
SHF-EHF Horn | SCHWARZBECK | BBHA 9170 9170-251 14G - 40G Oct. 17, 2007 | Oct. 16, 2008
(03CHO06-HY)
- . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 22, 2007 | Nov. 21, 2008
(03CHO06-HY)
o Radiation
Pre Amplifier EMEC PA303 PA303-SMA-059( 100K~3GHz [ Nov. 26, 2007 | Nov. 25, 2008
(03CHO06-HY)
Base Station ) Radiation
] R&S CMU200 103937 Third-Band Oct. 19, 2007 | Oct. 18, 2008
Simulator (03CHO06-HY)
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7. Uncertainty Evaluation

Uncertainty of Conducted Emission Measurement (150 KHz ~ 30 MHz)

Uncertainty of X;
Contribution 4B Probability U(Xi )
Distribution

Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24

Combined standard uncertainty Uc(y) 1.13

Measur_ing uncertainty for a level of 226

Confidence of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Uncertainty of X;
Contribution dB Probability u(Xi )
Distribution
Receiver reading 0.11 Normal(k=2) 0.06
Antenna factor calibration 0.91 Normal(k=2) 0.46
Cable loss calibration 0.12 Normal(k=2) 0.06
Pre Amplifier Gain calibration 0.15 Normal(k=2) 0.08
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.52 Rectangular 0.88
Mismatch +0.45/-0.48 U-shaped 0.33
Combined standard uncertainty Uc(y) 1.30
Measur_ing uncertainty for a level of 2 60
Confidence of 95%  U=2Uc(y)
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Uncertainty of Radiated Emission Measurement (1 GHz ~ 40 GHz)

Uncertainty of X;
Contribution " Probability u(x;) Ci |Ci*u(x)
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
i’f::r']‘g \\//gvv\\//g ﬁ 21:: 8.'11991 +0.34/-0.35 | U-shaped 0.244 1 0.244
Uncertainty=20log(1-I'1*T"2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of 4.72

Confidence of 95%  U=2Uc(y)

The measured resultis :ydBuV+UdB

for a level of confidence of approximately 9594 » (k=2)
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